@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

INSTALLATION OF FRONT MOUNTING KIT
2020 and Up GM 2500/3500HD 4x2/4x4

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for technical

assistance before continuing with the installation process.

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

[lNSTALLATION OF FRONT MOUNTING KiIT

)

The following procedure details the installation of the front mounting kit. The hardware

required for this installation is listed in Table 1.

Table 1: Front Mounting Kit K-M29RXGF020 Installation Parts

Part Number Description Qty
R-21234D Front Mounting Bracket, Drivers Side 1
R-21234P Front Mounting Bracket, Passengers Side 1
R-21238 Fronting Mounting Frame Extension 2
R-2960 Railgear Mounting Shim - 1/2 Thick 4
R-21246D Bumper Support Bracket, DS 1
R-21246P Bumper Support Bracket, PS 1
R-21248D Louver Support Bracket, DS 1
R-21248P Louver Support Bracket, PS 1
R-2975 Bumper Spacer 8
R-051 Side Wand Set w/ Fasteners 1
1/2” UNC Gr. 8 Bolt x 1 3/4” Long 4
1/2” UNC Gr. 8 Bolt x 2” Long 4
5/8” UNC Gr. 8 Bolt x 5 1/2” Long 2

R-990KIT-438 | 1/2” Gr. 8 Flat Washer 16
1/2” UNC Gr. 8 Nylon Insert Lock Nut 8
5/8” Gr. 8 Flat Washer 4
5/8” UNC Gr. 8 Nylon Insert Lock Nut 2
3/4” UNC Gr. 8 Bolt x 2 1/4” Long 4
3/4” UNC Gr. 8 Bolt x 2 3/4” Long 4
R-990KIT-439 | 3/4” UNC Gr. 8 Bolt x 3 1/4” Long 4
3/4” Gr. 8 Flat Washer 8
3/4” UNC Gr. 8 Nylon Insert Lock Nut 4
1/2" UNC Gr. 8 Bolt X 1 1/2" Long 8
1/2” UNC Gr. 8 Nylon Insert Lock Nut 8
R-990KIT-455 =1 /5> Gr. 8 Narrow Flat Washer 8
1/2” Gr. 8 Wide Flat Washer 8
M6-1 Gr. 10.9 Bolt 20mm Long 4
M6 Part 6 Washer 4
R-990KIT-456 " 1 /4"UNC Gr. 8 Bolt X 374" Long 4
1/4" Gr. 8 Washer 4

1. Remove the front bumper, bumper mounting brackets, bumper support brackets, and tow
hooks. Retain the bumper and bumper mounting brackets for re-installation. The tow
hooks and bumper support brackets will not be re-installed.

2. Remove the lower air cowling from under the radiator. The air cowling will not be re-

installed.

3. Remove the skid plate from the front frame cross member. The skid plate will not be re-

installed.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-2-



10.

11.

12.

13.

14.

15.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

Remove and disconnect the lower louver and housing. This can be set aside as it will be
modified and re-installed.

Insert the front frame extension (R-21238) into the frame and align with existing holes
where the tow hooks were fastened. Align the correct bumper support (R-21246D or P)
and insert the 1/2” x 1 3/4" bolts and supplied hardware in the outside of the frame and
frame extension to hold in place.

Bolt each front mounting bracket to the frame extension as shown using the remaining
1/2" x 2” bolts and hardware, along with the 5/8” x 5 1/2" bolt and hardware. Ensure the
mounting plate lower surfaces are 0° to the horizontal with the vehicle in the typical road
position and aligned with each other. Torque the fasteners to spec.

The supplied railgear mounting shims are to be used as required when mounting the
railgear to the front mounting plates.

Following the installation of the front railgear, the louvers can now be removed from their
original housing. Removing the two bolts holding the assembly together will accomplish
this. The housing can be set aside as we will not be re-using it.

Locate the drilled and tapped 6mm holes in the lower radiator support. The relocation of
the louvers will utilize these holes. Install R-21248D and P accordingly with the 6mm
hardware provided in the kit. Do not tighten bolts at this time.

Install louvers on the relocating brackets with provided 1/4" hardware and adjust brackets
so the louvers are centered on the truck and align with the air scoop behind them. Once
adjusted, the 6mm bolts can now be tightened. Reconnect the connector for the louvers
ensuring wiring is secure and will not rub.

Following the completion of the modification and installation of the louvers, install the
bumper spacers (R-2975) between the bumper bracket and bumper with supplied 1/2" x 1
1/2" bolts and associated hardware re-using the original bolts to mount the brackets to
the bumper mount.

Separate the lower plastic air dam section of the bumper from the steel section of the
bumper. The lower plastic section will not be re-installed.

Modify the OEM bumper as required to create clearance for all railgear components to
eliminate any interference during its full range of motion.

Once the front bumper has been modified and adjusted as required, install the bumper
and ensure railgear encounters no interference through its full range of motion. If
rubbing/hitting occurs, further modifications are needed to the bumper to ensure free
range of motion.

Bumper support brackets will mount to the bumper in the OEM location using the OEM
bolt.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

rVER
Louvers and Housing Removed From Truck

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

_’m 0204OXUBTN-NBLIPTIP0| 02040Xd6TI-Y| |
MO T IS

NOILVTIVLSNI

a3A0UddY

11asmy OL

WHO4NOO 0L ST 11

LI ONILNNOW
LINO¥4 WO 020¢

9

ONIINLOVANNYIN - ONIYFINIONT - NOIST

1669264 (029) Xv4 ‘1066262 (029) VINVATASNNId HOIM¥3a

e S1ONA0Yd QYOUTIVY ALITYND 40 ¥IUNLIVANNYA
7 ).
a ONIS3ILTVIOZ4S 98 O

dir

NNS

6L9LIch

m

S48 4dind 0300V - ONLINNOW 03LYadn

Ny

dr

6LYTIv0

Q3Sv3 134 ¥ NOISIATY

<

NINS|dINT|{dINP

#NO3 | QA¥ddY

EIN

S3IONYHO 40 NOILdI¥OS3IAAIY

o\
o

-

BEY-11066-Y
111 FAYMAIVYH JONTHI4

NZXDOTAN X3H 8 ¥9,8/5 'LNN

{C-(90-91£066

MZ Ly QH NYHL 3¥S .8/ "JFHSYM)

¢00-¢90-009066

ANZ XaH 849 .,2/T § X .8/8 "MIUDS

{C-055-6¢£066

NZXDOTAN X3H 8 ¥9,Z/1 "IN

{C-050-9TE066

MZ LY H GH NYHL 3vS ,2/T "¥3HSYM

¢00-050-009066

AZX3H 89 T X..2/1 'MIUDS

{C-00¢-L2L066

MZ X3H 849 /S T X.2/T 'MIUDS

¢C-051-£2L066

IN¥ W9 0207 * Li¥8 1¥0ddNS Sd ¥3dling

dovTe-d

LN W9 0207 * idE 1¥0ddNns Sa ¥3diing

aoveTe-d

JWvd INOYH WO 0202 ‘ASSY LA

8ECT(Y

DLNIW INY W9 0207 ‘Sd ASSY Lidd

dbeCTe-d

OLNIW IN¥ WD 0707 'SA ASSY Lidd

aveeTe-y

—|lN| |t | |[o|~|co|lo

NOLLIJS3d

Y3GWNN LHvd

W3LI

1SITS1dvd

FIHIA
40 INO¥

Figure 1 Front Mounting Installation

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

Location of 6mm Tapped Holes

Louvers Relocated

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

95b-114066-4 FONFY3HFd TIVMQUYH ¥04

140ddNS YOLYIAVY ¥EIMOT W30 8
- AW3SSY ¥3AN0T W30 4
[4 YIHSVM LV 8 19 b/T £00-G¢0-009066 9
[4 07.b/€ X 11088 19 ONN .b/1 {0-5£0-CCL066 S
[4 YIHSYM LY 9 Ldvd 9 €512 14
[4 07 WWOZ X 1709 6°0T 49 1-9W [AT414:! £
! Sd ¥IANOTWD 0707 ‘ASSY 1w daveIe-y [4
! 50 ¥IANOT WY 0Z0T *ASSY LDiDWHg L1 1

MO NOLLdIIS3d YIEWNN LAvd WL

1SI1514vd

] [ TTa Sy 01
0534 . | Z 2 INHOANOO OL SAT3M TV
NOILY20713Y v-
43AN0T 4IMOT W Z
ONIYNLOYANNYIA - ONIYIINIONT - NoIs3a T ©
1669762 (0£9) Xvd ‘10 25) VINYATASNNI N2IMy3a S .
@ﬁoagzé Y10 40 4WNLIVANKYIL Z ¢ dAT | WWS| BLOLEL Q3SY3 Y ¥ NOSIAZY v
=/ ONIS3ILTVIOAdS 9% 9 = ° #No3 |amuddy| A8 | alva S3ONVHO 20 NOILAI0S30 A3y

Figure 2 Louver Relocation/Installation

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

A

Bumper Extensions Installed

Bumper on Truck

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-8-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

Y | 0C049XH6TN-MBLILLIT)

QNEuémNz.v; ¢
3|

L'ldSMY 0L

GGp-111066-Y LD FIVMAUVH JONTYI4

- Y3dIWNg W30 W30

- 13X0VHE ¥3dNg Sd W3O W30

- 13¥0OvHa ¥3dnd 5a W30 W30

- 1709 ¥3dWng W30 W30

- 1709 13X0v48 ¥3dnd W30 W30 6

- 1109 140ddNS ¥3dhng W30 W30 8

1 LNY4 W9 0207 ‘1RIE 140ddNS Sd ¥3ding dovzie-y L

1 LNYH WO 0207 “Lidd 140ddNnS 5a ¥3diing aobeIzy 9

8 AZ0TAN X3H 8 49 .2/ “INN 72-050-91£066 S

8 AZ 11 S .2/1 "d3HSYM 200-050-009066 v

8 AZ ¥ 3QIM ,.2/T "d3HSYM 200-050-T09066 3

8 NZXaH 8 Y9 ,2/1 1 X.2/1 'MIUDS 72-0S1-£2£066 [

8 Y3dng "430vdS sL62-d 1
ALO NOLLAI¥DS3A YIGWNN Lovd W3l

1ST1 S14vd

[
HOISIA3H 30N L] 14 S3EHON ON < 8 WYOINOO OL SAT1IM 1TV

NOILYTIVLSN T8
d3diNngd C o
W9 0202 Z:
ONIYNLOYANNYIA - ONIYIANIONT - N9IS3q T °
169-762 (029) XV4 '106G-26L (029) VINVATASNNId HOIM¥3a S o

e\ S1ON00¥d QVOuTIvY ALITYND 40 YIUNLIVANNYI W 2 dnr WINS| 6L/LLITL 03SY3 134 ¥ NOISIATY| ¥

e.oz_ SAILTVIOAdS R 9 Z °| #N03  |QAdddY| A9 | 3lva STONVHO 40 NOILARIOSIA AT

TRTIT TAATTIRE ST T

Figure 3 Bumper Installation

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

OPERATION, SERVICE AND PARTS OF FRONT MOUNTING KIT

2020 AND UP GM 2500/3500HD 4x2/4x4

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-10-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29RXGF020 Rev C

[OPERATION AND SERVICE OF FRONT MOUNTING KIT ]

With the front mounting kit installed on this vehicle, it may be operated as normal, however
the front bumper is located further forward than standard. Sight wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule, and Table 3 provides Standard Fastener

Torque Values.

Table 2: Recommended Service Schedule

E w —
~< O 8 [} > >
- - 8824 2 ¥ ¢
Service Required dA=c | T 0| €
T=TT| O = )
= © - 2
= ©o ©
cE—=*=
Inspect front/rear mounting kit fasteners (re-torque if required) ViV |V
Table 3: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft.-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
°/s” UNC Gr. 8 Fasteners 150
%” UNC Gr. 8 Fasteners 100
8/5” UNC Gr. 8 Fasteners 40
Y” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11-




